
 

 

 

Republic of Uganda 

Ministry of Water and Environment 

INTEGRATED WATER MANAGEMENT AND DEVELOPMENT PROJECT 

ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) FOR THE 
SOLAR POWERED PIPED WATER SUPPLY SYSTEM AND SANITATION 
FACILITY IN KITENGA RURAL GROWTH CENTRE, KALIRO DISTRICT - 

EASTERN UGANDA 

 

DRAFT ENVIRONMENTAL AND SOCIAL IMPACT STATEMENT 

Prepared by: 

 
JBN Consults and Planners Limited 
Plot 577 & 578, Dr. Asea Road, 
Kigowa – Ntinda, Kampala 
P.O. Box 101649, Kampala, Uganda 
www.jbn.co.ug | info@jbn.co.ug 
+256200901224/ +256772458903 

Submitted by: 
 
 
Integrated Water Management Development 
Project (IWMDP), 
Ministry of Water and Environment, 
Plot 3-7, Kabalega Crescent Road, 
[...]
strategy to increase access to clean water and improve sanitation and hygiene in its rural growth 

centres.    

2.1 PROJECT COST ESTIMATES AND PROPONENT  

PROJECT COST ESTIMATES 

The overall project has a Capital Investment Cost Estimate of USh 7,692,066,814 as indicated in 

the cost breakdown in Table 2-1 below and the valuation certificate annexed. 

Table 2-1: Breakdown of Project Investment Costs  

Description Capital Investment Costs 
(Ugx.) 

Preliminary and General Items 519,748,341 

Intakes / Pump House 448,836,450 

Treatment Plant Works 1,770,000,000 

Raw Water Transmission Mains 42,582,384 

Clear Water Transmission Mains 460,446,174 

Storage Reservoir 389,965,000 

Distribution Network & Service Connections 1,134,533,402 

Water Office 120,000,000 

Mechanical and Electrical for Raw Water 175,000,000 

Mechanical and Electrical for Clear Water 497,000,000 

Solar Items 159,120,000 

Sanitation Facility  271,100,000 

Sub Total 1 5,744,341,752 

Allow 10% Contingency 574,434,175 

Sub Total 2 5,750,086,094 

Allow 18% VAT 1,132,011,887 

Grand Total 7,692,066,814 

(Source: Project Estimates - Project Design report) 

 



 

11 
 

THE PROJECT PROPONENT:  

Name and physical address  

The Permanent Secretary 

Ministry of Water and Environment,  

Directorate of Water Development, 

Rural Water Supply Department 

Plot 3-7, Kabalega Crescent Road,  

P.O. Box 20026, Kampala.  

Investment cost 

2.2 PROJECT LOCATION AND AREA OF INFLUENCE  

LOCATION  

The proposed Kitenga RGC water supply system and sanitation facility project will cover Bukamba 

and Nangala Parishes in Bukamba Subcounty, Kaliro District, Eastern Uganda.  

Bukamba Sub County is located approximately 35 Km by road from Kaliro District headquarters 

along the Kaliro-Nawaikoike-Buvuluguti road. The sub county is bordered by Kagulu and 

Nawaikoke sub-counties to the West and South, Pallisa District to the East and Lake Kyoga to the 

North. 

The project main components will be located at GPS coordinates indicated in Table 2-2 and shown 

on a map in Figure 2-1

 

Figure 2-2 below.  



 

12 
 

Table 2-2: Location of Main Project Components 

No.  Component UTM, 36N  Village  Parish  

1 Intake  
126843.83 m N, 

550367.45 m E 
Nabusira Bukamba 

2 
Water Treatment Plant 
(WTP) 

125930.51 m N, 

549167.88 m E 
Nabusira Bukamba  

3 Reservoir Tank  
128092.83 m N, 

546100.29 m E 
Lwamba Bukamba  

4 Water field office  
126656.08 m N, 

545304.40 m E 
Bukamba Bukamba 

5 Sanitation facility  
549661.43 m E, 
125849.49 m N 

Lugonyola 
Landing site   

Bukamba  



 

13 
 

 

Figure 2-1: Location of the proposed Kitenga RGC Water Supply Systems and Sanitation Facility Project  



 

14 
 

AREA OF INFLUENCE  

The proposed piped water supply system and sanitation facility project will cover 16 villages in 2 

parishes; namely, Bukamba and Nangala in Bukamba sub county – Kaliro District ( 

Table 2-3). The water supply system will also cover several institutions in the RGC, namely; 

Bukamba Sub County Headquarters, St. Benedict Kitenga Primary School, Buvulunguti Primary 

School, Bukamba Police Post, and a weekly market in Bukamba Parish.  

Table 2-3: Project area of influence 

Sub County  Parish  Villages  

Bukamba Bukamba Bukamba A, Bukamba B, Buvulunguti Centre, Kasuleta A, Kasuleta 
B, Lwamba Beeda, Kibuye B, Nabusira A, Nabusira B, Nakibungulya 
A, Nakibungulya B, Buvulumguti West, Buvulunguti East 

Nangala Kanabi, Kisu A, Kitenga 

2.3 DESIGN CRITERIA    

Kitenga RGC WSS was designed based on a 20-year design period, starting with the initial year 

2020 up to the ultimate year 2040. The projected population to be served by the water supply 

system by ultimate year is 21,534 people.  The Average and Maximum Day Demand (MDD) over 

a 16-hour pumping regime, which depict the daily water consumption by domestic and 

nondomestic consumers are 896 m3 and 1,165 m3/day, respectively.  The water demand was 

calculated based on the current and future projections on unit consumption rates by different 

categories of users (based on the ability to pay (5% of Income to access safe water), the preferred 

the levels of service (house connections, tap standard and yard taps) and the total population of 

consumers. At a tariff of Ush 50/20 litres, Table 2-4 summarises the water demand in Kitenga RGC. 

Table 2-4: Water Demand by Tariff- ability to pay 5% Income 

Design Year 2019 2020 2025 2030 2035 2040 

Tariff - Ush 50 per 20 L (Umbrella Tariff) 

Served Population. 10,349 10,718 12,759 15,191 18,085 21,534 

Domestic Demand 312 323 384 457 544 648 

Government / Institutional Demand 23 24 28 34 40 48 

Commercial / Industrial Demand  10 10 12 15 18 21 

UFW (Unaccounted-for Water) 86 89 106 126 150 179 

Average Day Demand 431 446 531 632 752 896 

Maximum Day Demand 560 580 690 822 978 1,165 

Source: Project Estimates 



 

15 
 

2.4 PROJECT COMPONENTS 

The main components of the proposed project will include a water supply system and a sanitation 

component. Under the water supply system, the following structures are proposed:  

▪ Surface water abstraction point (Intake) 

▪ Water Treatment Plant (WTP), 

▪ Water pumping mains to reservoir (Transmission line), 

▪ Elevated storage reservoirs on a steel tower (Reservoir),  

▪ Solar Pumps and Solar Panels, 

▪ Pump motors and Pump houses,  

▪ Distribution network, and service connections.  

▪ Water field offices.  

The sanitation component will mainly consist of two waterborne public toilets.  

WATER SUPPLY SYSTEM 

Kitenga RGC water supply system will abstract 862.69 m3/day of water from Lake Nakuwa – a 

satellite of Lake Kyoga in Nabusira Village. Raw water from the lake will then be transmitted 

through a 500 m transmission main to a 1,223 m3/day capacity Water Treatment Plant (WTP). 

Raw water at the WTP will be treated by aeration, coagulation, flocculation, sedimentation, and 

filtration before transmission for 3.5 Km to a 346 m3 capacity reservoir in Lwamba Trading Centre 

(TC). At the water reservoir, water will be pumped to a 10 m high steel tank to allow gravitational 

distribution of approximately 24.3 Km in 16 villages of Bukamba and Nangala parishes in Bukamba 

Sub County.   

 

Figure 2-2: Google image of the Kitenga RGC water supply system 

The size and capacity specifications of the water supply system components is presented in  



 

16 
 

Table 2-5 below. The designs and technical drawings for the water supply system components are 

included in Annex B.      

Table 2-5: General specifications of the main water supply system components 

No.  Parameter  Description  

1 Water source  Lake Nakuwa – a satellite arm of Lake Kyoga 

2 
Water demand (Ultimate Year) 1,164.68 m3/day 

Water demand (Phase 1) 862.69 m3/day 

3 
Raw water transmission - Length 500 m (DN150 DI PN 6) 

Raw water transmission - Capacity  76.43 m3/hr 

4 

Water Treatment Capacity  1,223 m3/day 

Water Treatment Methodology  
Aeration, coagulation, flocculation,  

sedimentation and filtration 

5 
Primary Power Source  

Solar Power (148 No. of mono crystalline  

PV Solar panels rated 280pW 12 Volts DC) 

Secondary Power Source HEP (100 kVA) 

 6 

Treated water Transmission – 
length 

3.5K m (OD160 uPVC PN10) 

Treated water Transmission - 
capacity  

73 m3/hr 

7 
Reservoir Capacity  346 m3  

Reservoir Tower Height   10 m 

8 Treated Water Distribution Length 24. 252 Km 

9 
Service Connections - Ultimate Year 2,643 

Service Connections - Phase 1 411 

(Source: Kitenga RGC water supply system and sanitation facility design report, MWE, 2019) 

The system was designed for a 20-year lifespan; however, initial project implementation will be 

phased with a gradual project expansion to the project ultimate year 2040. 

WATER SOURCE AND INTAKE  

Kitenga RGC water supply system will abstract water 500m off the shoreline of L.  Nakuma, a 

satellite arm of Lake Kyoga, in Nabusira village, near Kitenga landing site (Figure 2-3) below.  



 

17 
 

  

Figure 2-3: Google image showing the location of the water intake  

The intake structure (Figure 2-4) shall be a DN2000 precast reinforced concrete rings to 

accommodate the raw water pumps. A walkway with steel columns and an open grid decking will 

be provided to the intake point from the shores. A DN 150 ST raw water pumping main shall be 

fixed to the walkway (Figure 2-5). An electrical switchgear for the pumps will be housed in a 

weather proof and burglar proof console at the deck.  

 

Figure 2-4: Design of the water intake  



 

18 
 

  

Figure 2-5: Pictorial representation of the intake structures  

The proposed raw water pumps will be the submersible type installed in the intake water well. It 

is proposed to have a single duty pump and one stand by pump.  

WATER TREATMENT PLANT 

The Kitenga RGC - WTP will be in Nabusira Village, Bukamba Parish, Bukamba Sub County (Figure 

2-6), which is located 500m from the project intake.  

 

Figure 2-6: Proposed location of the Kitenga RGC WTP in Nabusira Village 

The capacity of the treatment works is 1,223m3/day inclusive of 5% plant use and is sized for the 

intermediate year (2030) maximum day. The plant will operate at a rate of 16 hours per day until 

the ultimate year 2040. The selected water treatment process will emphasise the removal of the 

total suspended solids (TSS) and colour through aeration, coagulation, flocculation, 

sedimentation, and filtration (Figure 2-7).  



 

19 
 

 

Figure 2-7: WTP flow process   

2.4.1.1.1 AERATION 

The purpose of aeration is to remove undesirable dissolved gases in water and to add oxygen to 

water to convert undesirable substances to a more manageable form. The Aerator will receive 

the raw water from the DN150 mm raw water pumping main through a vertical inlet pipe and bell 

mouth from where it will cascade over three circular platforms of increasing diameters. 

2.4.1.1.2 RAPID MIXING 

Rapid mixing is the process by which a coagulant is rapidly and uniformly dispersed through the 

mass of the water. The process usually occurs in a small basin immediately preceding or at the 

head end of the ‘coagulation basin’. This process is used to generate a homogeneous mixture of 

raw water and coagulants which result in the destabilization of the colloidal particles in the raw 

water to enable coagulation. Mixing is provided by pumps, venturi flumes, air jets or rotating 

impellers (paddles, turbines, or propellers). 

2.4.1.1.3 COAGULATION  

The process of coagulation may be used in the softening of hard water with lime or lime and soda 

ash and removal of colour producing substances such as colloidal metallic hydroxides or organic 

compounds having a much smaller particle size. Coagulation treatment depends upon many 

factors such as pH, turbidity, chemical composition of the water, type of coagulant, temperature, 

and mixing conditions; with the pH being the most important factor. Aluminum sulphate, 

commonly known as alum, is effective for pH values of 5.5 to 8.0. Sodium aluminate is used in 

special cases or as an aid for secondary coagulation of highly colored surface waters and in lime 

soda softening to improve settling. 

 



 

20 
 

2.4.1.1.4 FLOCCULATION  

During flocculation, slow-moving paddle mixers gently stir a mixture of water and coagulant to 

generate floc. A series of flocculation chambers is usually employed rather than a single basin. 

The chambers are designed to enhance laminar flow conditions to prevent floc destruction. A 

stepped-down mixing intensity is utilized in each successive chamber. Flocculation time is also a 

governing factor in floc formation. Inlet and outlet design must be such as to prevent short-

circuiting and destruction of floc. Mixing devices are driven by variable speed drives with the 

peripheral speed of paddles. Allowances will be made to minimize turbulence at bends and 

changes in direction. The common mechanical mixing devices are paddle flocculator, flat-bed 

turbines, and vertical-turbine mixers etc. 

2.4.1.1.5 SEDIMENTATION / CLARIFICATION  

Sedimentation or clarification is the removal of particulate matter, chemical floc, and precipitates 

from suspension through gravity settling. The removal of particulate matter is accomplished in 

settling tanks. Water clarification is a vitally important step in the treatment of surface waters. 

Poor design of the sedimentation basin will result in reduced treatment efficiency that may 

subsequently upset other operations. One well known modification of conventional 

sedimentation basins used in water treatment is the application of laminar flow devices. These 

devices consist of bunks of small square shaped tubes commonly called tube settlers) or plates 

(commonly called plate settlers), inclined at 45° to 60° angles from horizontal. 

2.4.1.1.6 FILTRATION  

The vast majority of present-day water treatment plants use the gravity rapid sand filter. This 

filter is normally a single-media, down flow, fine-to-coarse filter. The size of the sand and the 

depth of the bed determine the velocity of applied wash water and the height of the gutter edge 

above the sand surface. Filters containing coarse sand must be deeper than those containing fine 

sand, and require a greater velocity of applied wash water to lift the sand and clean the bed 

properly. The best method of selecting the filter media for a particular plant is by pilot plant tests 

on the water to be treated.  

2.4.1.1.7 CHLORINATION/ DISINFECTION  

Lastly, the treated water must be disinfected to make sure harmful pathogens are killed, while 

not all pathogens are required to be killed, what is required is pathogens to be inactivated so they 

do not replicate or reproduce. The water is to travel a long way to end users, thus, to ensure it is 

pathogen-safe until then a certain amount of chlorine is added. The pH levels will be controlled 

to make it as relatively neutral as possible. Water is collected in the treated water tank and 

pumped in distribution system, to reach end user. 

2.4.1.1.8 SLUDGE TREATMENT  

Sludge thickening will be done to reduce the bulk water and to reduce the size of subsequent 

dewatering units. Thickening is achieved in gravity thickeners. The gravity thickeners receive the 

underflow from the flocculation tank and sludge from the clarification tank. For dewatering of 

thickened sludge, sludge drying beds are proposed. 



 

21 
 

2.4.1.1.9 DIRTY BACKWASH TANK  

To keep the rapid sand filters functional, they have to be cleaned periodically to remove the 

particulate matter. A dirty backwash tank is proposed to collect this particulate matter after filter 

backwash. The particulate matter/heavy sediments will settle at the bottom of the tank in the 

form of sludge which will be pumped to Sludge Thickener for further processing. The dirty 

backwash tank will also collect the supernatant liquid from the thickener. The final supernatant 

from the tank will then be recycled back to the plant. 

2.4.1.1.10 SLUDGE DRYING BEDS  

Sludge drying beds are the oldest method of sludge dewatering. These are used extensively in 

small to medium sized plants to dewater digested sludge. Typical beds consist of a layer of coarse 

sand 15-25 cm in depth supported on a graded gravel bed that incorporates perforated pipe 

underdrains. Each section of bed contains watertight walls, underdrain system, and vehicle tracks 

for removal of sludge cake. Sludge is placed in 30 cm layers and allowed to dry. The drying period 

is in the range of about 3-5 weeks. 

2.4.1.1.11 TREATED WATER PUMPING STATION AND PUMPING MAIN  

Treated Water Pumping Station (TWPS) will have Vertical Turbine Pumps 1 Duty and 1 Standby of 

66.49 lps discharge against a 176 m head) and motor rating of 170 KW for immediate stage to 

pump the treated water from treated water tank (capacity 1,040 m³). The treated water pumping 

main (TWPM) will be a DI Pipe Class 40 DN-300 mm and 10.08 km long for immediate stage up to 

the Master Balancing Reservoir (MBR) which are the most economical to install and maintain. 

2.4.1.1.12 AUXILIARY STRUCTURES AT THE WTP 

These will include a pumping station, workshop/store (which houses an office and laboratory, 

workshop, and storage), a chemical regulator’s office (above the chemical dosing unit), operator’s 

housing units, parking space and power supply infrastructure. A Workshop/store building will 

have three rooms as follows: 

i) Workshop   -  42 m2 floor space 

ii) Chlorine store   -  25 m2 floor space 

iii) Alum store   -  65 m2 floor space 

iv) General store   -  65 m2 floor space 

There is one pumping station which is conjoined with the clear water tank. It shall house the 

following: 

a) 2 No. High Lift clear water pumps (1No. duty and 1No. standby) 

b) Switchgear and controls 

c) All associated pipe works 

d) 2 No. air scour blowers (duty and standby) 

e) Floor drainage channels and cable ducts 

Vehicular access will be provided to facilitate the repair of equipment especially pumps, storage 

of materials/pipes/fittings/equipment, and operation of the Plant.  



 

22 
 

2.4.1.1.13 ENERGY AND POWER REQUIREMENTS  

The water supply system shall be powered by a hybrid system of solar power augmented by Hydro 

Electric Power to power the pumps and treatment plant.  

Table 2-6:Pumps and Power Requirements 

Location 

H
e

ad
 (m

) 

Flo
w

 (m
3/h

r) 

P
o

w
er (kW

h
) 

Q
ty 

R
eq

u
ired

 M
o

to
r 

Size K
W

h
 

A
vailab

le M
o

to
r 

(kW
h

) 

kva 

To
tal p

o
w

er 

(K
V

A
) 

A
m

p
erage (A

) 

Startin
g K

V
A

 

Raw Water 

Pump 
26 76.4 6 1 7.6 8.0 10.00 10.00 13.91 10.00 

Backwash 

Pump 
16 29.1 1.5 1 2.2 3.0 3.75 3.75 5.22 4.00 

Clear Water 

Pump 
76 72.8 17.7 1 19.5 20.0 25.00 25.00 34.78 25.00 

The power requirement for the pumps and other water treatment plant structures will include 

the supply of and installation of 148 No. of mono crystalline PV Solar panels rated at 280 pW 12 

Volts DC, including: PV solar panel support structure (solar array) for mounting solar panels; all 

electrical accessories; complete as per specifications.  

Table 2-7:Solar Power 

Location 
SOLAR POWER OPTION 

Solar Panels No. (1x280pW) Solar Panels area (m2) 

Raw Water Pumps 32 52.80 

Backwash Pump 12 19.80 

Clear Water Pump 79 130.35 

Other WTP Pumps and Structures 25 34.56 

Source: Project Estimates 

The mains power national grid is located 15 Km away, therefore, the HEP option will involve 

extending a three-phase power line (15 Km), supply and installation of 100 KVA transformer. 

2.4.1.1.14 WATER TRANSMISSION  

The Raw Water Transmission Main (RWTM) will be DN150 DI PN 6 from the intake to the aerators 

at the WTP with a total length will be 500 m and a design capacity of 76.43 m3/hr. The treated 

water transmission main (Figure 2-8) will be OD160 uPVC PN10 layed along access roads across 

the villages of Nabusira, Nakibunguliya, Lwamba-Beeda and Buvulunguti in Bukamba Parish, 



 

23 
 

delivering water from the treatment plant to the reservoir in Lwamba TC for 3.5 Km. The treated 

water main will have the capacity to deliver a volume of 73 m3/hr.  

 

Figure 2-8: Kitenga RGC water transmission line  

Table 2-8:Treated Water Transmission Design 

Parameter Clear Water Pumping Main 

Demand- 2040 (m3/day) 1,164.68 

Treatment Plant Use (5%) (m3/day) 0.00 

Total Amount of Water Abstracted (m3/day) 1,164.68 

Hours of Pumping (hr) 16 

Efficiency (%) 60.0% 

Required Delivery (m3/hr) 72.79 

Required Delivery (m3/s) 0.0202 

Pump Installation Level (m amsl) 1043.620 

Inlet Level (m amsl) 1089.210 

Static Lift (m) 45.6 

Hazen Williams Coefficient, Cwh (C) 140 



 

24 
 

Parameter Clear Water Pumping Main 

Pipe Details OD160 uPVC PN16 

Pipe Diameter ND (mm) 144.60 

Pipe Diameter ND (m) 0.145 

Velocity (m/s)  1.231 

Flow in Pipe (m3/s) 0.0202 

Length of Pipe (m) 5040 